



March 29, 2010

Mr. Donald L. Hicks
Johnson & Johnson Cosmetic Products
Mail Drop SE-122
199 Grandview Road
Skillman, NJ 08558

RE: Analysis of Three Talc Samples

Dear Mr. Hicks:

The analyses of the talc samples received on March 4, 2010 have been completed. These tests were conducted in general accordance with the specifications contained in Johnson & Johnson (J&J) talc specification, RM-008967 (revision 1).

No asbestos was detected in these samples by any of the three employed analytical procedures.

Since these samples were not listed as "sanitized talc powder", no microbial testing was performed. Brightness was also not determined on the samples. A detection limit of 1 ppm was used for water-soluble iron. Finally, a detection limit of 0.1% was used for the Crystalline Silica tests.

If you have any questions, please feel free to call me.

Sincerely,

Drew R. Van Orden, PE
Consulting Scientist
drew@rjlg.com

Laboratory Test Report

Client Sample #	1-1Q10	Date Sampled	01/18/10
Mine Source	Guiguang Zhizhu, China	Date Received	03/04/10
Milling	Rio Tinto, TX	Date Reported	03/29/10
Packaging	PTI GA	RJLG Sample #	3068845
Description		RJLG Project #	TLH910635
Lot/Batch	HO1160-21		

Section	Property	Test Method	Units of Measure	Result	Specification
2.1	Appearance			White, fine grained	Fine, white powder
2.2	Infrared Identification			Passes	Passes Test
2.7	Fineness	Sieve	%	100.0 100.0 98.8	100% < 250 µm 99.9% < 150 µm 98.0% < 75 µm
2.8	Loose Bulk Density	IP	g/cm ³	0.48	0.37 – 0.55
2.9	Packed Bulk Density	IP	g/cm ³	0.87	0.7 – 0.9
2.10	Acidity and alkalinity	USP	—	Passes	Passes Test
2.11	pH of Solution	BIS		7.7	NMT 9.5
2.12	Loss on Ignition	USP	%	5.3	NMT 7%
2.13	Loss on Drying	IP	%	< 0.1	NMT 0.5
2.14	Test for Carbonates	BIS		Passes	Passes Test
2.15	Water-soluble substances	USP	%	0.05	NMT 0.1
2.16	Acid-soluble substances	BIS	%	1.1	NMT 3.0
2.17	Water-soluble Iron	BIS	PPM	Passes Test	Passes Test
2.18	Acid soluble Iron	BIS	%	0.01	NMT 0.7
2.19	Chlorides	IP		Passes	NMT 250
2.20	Organic Compounds	IP		Passes Test	Passes Test
2.21	Magnesium Content	USP	%	18.1	17.0 – 19.5
2.22	MgO Content	XRF	%	32.1	NLT 29.0
2.23	SiO ₂ Content	XRF	%	60.3	NLT 58%
2.24	Limit of Iron	ICP	%	0.01	NMT 0.2
2.25	Limit of Lead	ICP	PPM	< 0.5	NMT 10
2.26	Limit of Calcium	ICP	%	0.1	NMT 0.9
2.27	Limit of Aluminum	ICP	%	0.6	NMT 2.0
2.28	Limit of Arsenic	ICP-MS	PPM	< 1.2	NMT 2
2.29	Limit of Cadmium	ICP	PPM	< 0.1	NMT 2
2.30	Limit of Chromium	ICP	PPM	< 0.2	NMT 0.5
2.31	Limit of Mercury	USP	PPM	< 0.004	NMT 0.5
2.32	Limit of Nickel	ICP	PPM	< 0.1	NMT 10
2.33	Absence of Asbestos (XRD)	USP		None Detected	None Detected
	Absence of Asbestos (PLM)	USP		None Detected	None Detected
2.34	Asbestos by TEM	TEM		None Detected	None Detected
2.35	Free Crystalline Silica	XRD	%	< 0.1	NMT 0.5

Laboratory Test Report

Client Sample #	2-1Q10	Date Sampled	12/25/09
Mine Source	Guiguang Zhizhu, China	Date Received	03/04/10
Milling	Guilin Guiguang Talc De. Co, China	Date Reported	03/29/10
Packaging	J&J Consumer China	RJLG Sample #	3068846
Description		RJLG Project #	TLH910635
Lot/Batch	45EO912132		

Section	Property	Test Method	Units of Measure	Result	Specification
2.1	Appearance			White, fine grained	Fine, white powder
2.2	Infrared Identification			Passes	Passes Test
2.7	Fineness	Sieve	%	100.0 100.0 99.8	100% < 250 µm 99.9% < 150 µm 98.0% < 75 µm
2.8	Loose Bulk Density	IP	g/cm ³	0.47	0.37 – 0.55
2.9	Packed Bulk Density	IP	g/cm ³	0.83	0.7 – 0.9
2.10	Acidity and alkalinity	USP	—	Passes	Passes Test
2.11	pH of Solution	BIS		7.9	NMT 9.5
2.12	Loss on Ignition	USP	%	4.9	NMT 7%
2.13	Loss on Drying	IP	%	0.25	NMT 0.5
2.14	Test for Carbonates	BIS		Passes	Passes Test
2.15	Water-soluble substances	USP	%	0.04	NMT 0.1
2.16	Acid-soluble substances	BIS	%	0.9	NMT 3.0
2.17	Water-soluble Iron	BIS	PPM	Passes	Passes Test
2.18	Acid soluble Iron	BIS	%	0.003	NMT 0.7
2.19	Chlorides	IP		Passes	NMT 250
2.20	Organic Compounds	IP		Passes	Passes Test
2.21	Magnesium Content	USP	%	18.0	17.0 – 19.5
2.22	MgO Content	XRF	%	32.4	NLT 29.0
2.23	SiO ₂ Content	XRF	%	61.5	NLT 58%
2.24	Limit of Iron	ICP	%	0.03	NMT 0.2
2.25	Limit of Lead	ICP	PPM	< 0.5	NMT 10
2.26	Limit of Calcium	ICP	%	0.07	NMT 0.9
2.27	Limit of Aluminum	ICP	%	0.2	NMT 2.0
2.28	Limit of Arsenic	ICP-MS	PPM	< 1.2	NMT 2
2.29	Limit of Cadmium	ICP	PPM	< 0.1	NMT 2
2.30	Limit of Chromium	ICP	PPM	< 0.2	NMT 0.5
2.31	Limit of Mercury	USP	PPM	< 0.004	NMT 0.5
2.32	Limit of Nickel	ICP	PPM	< 0.1	NMT 10
2.33	Absence of Asbestos (XRD)	USP		None Detected	None Detected
	Absence of Asbestos (PLM)	USP		None Detected	None Detected
2.34	Asbestos by TEM	TEM		None Detected	None Detected
2.35	Free Crystalline Silica	XRD	%	< 0.1	NMT 0.5

Laboratory Test Report

Client Sample #	3-1Q10	Date Sampled	01/26/10
Mine Source	Chainpura, India	Date Received	03/04/10
Milling	Golcha Chemintac, Thailand	Date Reported	03/29/10
Packaging	J&J Consumer Thailand	RJLG Sample #	3068847
Description		RJLG Project #	TLH910635
Lot/Batch	020 & 021		

Section	Property	Test Method	Units of Measure	Result	Specification
2.1	Appearance			White, fine grained	Fine, white powder
2.2	Infrared Identification			Passes	Passes Test
2.7	Fineness	Sieve	%	100.0 100.0 99.2	100% < 250 µm 99.9% < 150 µm 98.0% < 75 µm
2.8	Loose Bulk Density	IP	g/cm ³	0.49	0.37 – 0.55
2.9	Packed Bulk Density	IP	g/cm ³	0.87	0.7 – 0.9
2.10	Acidity and alkalinity	USP	—	Passes	Passes Test
2.11	pH of Solution	BIS		8.2	NMT 9.5
2.12	Loss on Ignition	USP	%	5.2	NMT 7%
2.13	Loss on Drying	IP	%	< 0.1	NMT 0.5
2.14	Test for Carbonates	BIS		Passes	Passes Test
2.15	Water-soluble substances	USP	%	0.06	NMT 0.1
2.16	Acid-soluble substances	BIS	%	1.2	NMT 3.0
2.17	Water-soluble Iron	BIS	PPM	Passes	Passes Test
2.18	Acid soluble Iron	BIS	%	0.01	NMT 0.7
2.19	Chlorides	IP		Passes	NMT 250
2.20	Organic Compounds	IP		Passes	Passes Test
2.21	Magnesium Content	USP	%	18.2	17.0 – 19.5
2.22	MgO Content	XRF	%	32.2	NLT 29.0
2.23	SiO ₂ Content	XRF	%	60.8	NLT 58%
2.24	Limit of Iron	ICP	%	0.01	NMT 0.2
2.25	Limit of Lead	ICP	PPM	< 0.5	NMT 10
2.26	Limit of Calcium	ICP	%	0.2	NMT 0.9
2.27	Limit of Aluminum	ICP	%	0.5	NMT 2.0
2.28	Limit of Arsenic	ICP-MS	PPM	< 1.2	NMT 2
2.29	Limit of Cadmium	ICP	PPM	< 0.1	NMT 2
2.30	Limit of Chromium	ICP	PPM	< 0.2	NMT 0.5
2.31	Limit of Mercury	USP	PPM	< 0.004	NMT 0.5
2.32	Limit of Nickel	ICP	PPM	< 0.1	NMT 10
2.33	Absence of Asbestos (XRD)	USP		None Detected	None Detected
	Absence of Asbestos (PLM)	USP		None Detected	None Detected
2.34	Asbestos by TEM	TEM		None Detected	None Detected
2.35	Free Crystalline Silica	XRD	%	< 0.3	NMT 0.5

Laboratory Test Report

Client Sample #	4-1Q10	Date Sampled	12/17/09
Mine Source	Ghevaria, India	Date Received	03/04/10
Milling	Golcha Mandalgarh, India	Date Reported	03/29/10
Packaging	J&J Consumer India	RJLG Sample #	3068848
Description		RJLG Project #	TLH910635
Lot/Batch	1209		

Section	Property	Test Method	Units of Measure	Result	Specification
2.1	Appearance			White, fine grained	Fine, white powder
2.2	Infrared Identification			Passes	Passes Test
2.7	Fineness	Sieve	%	100.0 99.7 98.8	100% < 250 µm 99.9% < 150 µm 98.0% < 75 µm
2.8	Loose Bulk Density	IP	g/cm ³	0.49	0.37 – 0.55
2.9	Packed Bulk Density	IP	g/cm ³	0.83	0.7 – 0.9
2.10	Acidity and alkalinity	USP	—	Passes	Passes Test
2.11	pH of Solution	BIS		8.0	NMT 9.5
2.12	Loss on Ignition	USP	%	6.2	NMT 7%
2.13	Loss on Drying	IP	%	< 0.1	NMT 0.5
2.14	Test for Carbonates	BIS		Passes	Passes Test
2.15	Water-soluble substances	USP	%	0.04	NMT 0.1
2.16	Acid-soluble substances	BIS	%	3.9	NMT 3.0
2.17	Water-soluble Iron	BIS	PPM	Passes	Passes Test
2.18	Acid soluble Iron	BIS	%	0.01	NMT 0.7
2.19	Chlorides	IP		Passes	NMT 250
2.20	Organic Compounds	IP		Passes	Passes Test
2.21	Magnesium Content	USP	%	18.0	17.0 – 19.5
2.22	MgO Content	XRF	%	32.0	NLT 29.0
2.23	SiO ₂ Content	XRF	%	61.0	NLT 58%
2.24	Limit of Iron	ICP	%	0.01	NMT 0.2
2.25	Limit of Lead	ICP	PPM	< 0.5	NMT 10
2.26	Limit of Calcium	ICP	%	0.8	NMT 0.9
2.27	Limit of Aluminum	ICP	%	0.1	NMT 2.0
2.28	Limit of Arsenic	ICP-MS	PPM	< 1.2	NMT 2
2.29	Limit of Cadmium	ICP	PPM	< 0.1	NMT 2
2.30	Limit of Chromium	ICP	PPM	< 0.2	NMT 0.5
2.31	Limit of Mercury	USP	PPM	< 0.004	NMT 0.5
2.32	Limit of Nickel	ICP	PPM	< 0.1	NMT 10
2.33	Absence of Asbestos (XRD)	USP		None Detected	None Detected
	Absence of Asbestos (PLM)	USP		None Detected	None Detected
2.34	Asbestos by TEM	TEM		None Detected	None Detected
2.35	Free Crystalline Silica	XRD	%	< 0.2	NMT 0.5

Laboratory Test Report

Client Sample #	5-1Q10	Date Sampled	01/25/10
Mine Source		Date Received	03/04/10
Milling	Gui Lin Minerals, China	Date Reported	03/29/10
Packaging	J&J Consumer SA	RJLG Sample #	3068849
Description		RJLG Project #	TLH910635
Lot/Batch	Talc Batch 314		

Section	Property	Test Method	Units of Measure	Result	Specification
2.1	Appearance			White, fine grained	Fine, white powder
2.2	Infrared Identification			Passes	Passes Test
2.7	Fineness	Sieve	%	100.0 100.0 99.7	100% < 250 µm 99.9% < 150 µm 98.0% < 75 µm
2.8	Loose Bulk Density	IP	g/cm ³	0.48	0.37 – 0.55
2.9	Packed Bulk Density	IP	g/cm ³	0.80	0.7 – 0.9
2.10	Acidity and alkalinity	USP	—	Passes	Passes Test
2.11	pH of Solution	BIS		8.0	NMT 9.5
2.12	Loss on Ignition	USP	%	5.4	NMT 7%
2.13	Loss on Drying	IP	%	< 0.1	NMT 0.5
2.14	Test for Carbonates	BIS		Passes	Passes Test
2.15	Water-soluble substances	USP	%	0.07	NMT 0.1
2.16	Acid-soluble substances	BIS	%	1.5	NMT 3.0
2.17	Water-soluble Iron	BIS	PPM	Passes	Passes Test
2.18	Acid soluble Iron	BIS	%	0.007	NMT 0.7
2.19	Chlorides	IP		Passes	NMT 250
2.20	Organic Compounds	IP		Passes	Passes Test
2.21	Magnesium Content	USP	%	17.6	17.0 – 19.5
2.22	MgO Content	XRF	%	32.5	NLT 29.0
2.23	SiO ₂ Content	XRF	%	61.7	NLT 58%
2.24	Limit of Iron	ICP	%	0.006	NMT 0.2
2.25	Limit of Lead	ICP	PPM	< 0.5	NMT 10
2.26	Limit of Calcium	ICP	%	0.2	NMT 0.9
2.27	Limit of Aluminum	ICP	%	0.4	NMT 2.0
2.28	Limit of Arsenic	ICP-MS	PPM	< 1.2	NMT 2
2.29	Limit of Cadmium	ICP	PPM	< 0.1	NMT 2
2.30	Limit of Chromium	ICP	PPM	< 0.2	NMT 0.5
2.31	Limit of Mercury	USP	PPM	< 0.004	NMT 0.5
2.32	Limit of Nickel	ICP	PPM	< 0.1	NMT 10
2.33	Absence of Asbestos (XRD)	USP		None Detected	None Detected
	Absence of Asbestos (PLM)	USP		None Detected	None Detected
2.34	Asbestos by TEM	TEM		None Detected	None Detected
2.35	Free Crystalline Silica	XRD	%	< 0.1	NMT 0.5